

## Laboratory Test Report



REPORT NUMBER:	42081111		PAGE:	1 of 4
Prepared for:	Reay Clarke King Cole Ltd, Merrie Mills Unit 9, Union Business park, Ke Skipton BD23 2QR	ighley Road		
Sample described as:	COTTONSOFT DK			
Number of samples:	4	Reference number(s):	746, 719, 718,	3461
Date received:	11/08/2022	Date(s) tested:	11/08/2022 - 1	6/08/2022
Packaging:	Supplied with attached labelling	Declared age: Tested age grade:	N/A N/A	
Description:	Black, cherry, saxe, antigue gold	yarns		

#### Photo of submitted sample



I certify that the above mentioned sample has been tested in accordance with the standard / regulation(s) specified below and that it complies or otherwise as follows:

EN 71-3:2019 + A1:2021 Migration of certain elements	PASS
--	------

Prepared by

II

Mathew Boddy, Analytical Chemist

For and on behalf of **Modern Testing Services** 

Tettughes

Tracy Hughes, Analytical Lab Supervisor Date: 16/08/2022

The results herein relate only to the items tested. This report is issued in accordance with MTS (UK)'s terms and conditions which are available on request.



Eurofins MTS Consumer Product Testing UK Limited 118 Lupton Avenue Leeds, LS9 6ED Tel 0113 240 7011 Fax: (44) 0113 240 9350 Email: info@mts-uk.co.uk Registered Company 7337435 VAT Registration Number: 887127683



Laboratory Test Report



PASS

REPORT NUMBER: 42081111

PAGE:

2 of 4

### Category III - Scraped off material

The EN 71-3 screening test used by MTS (UK) tests for the migration of 16 of the 19 'elements' restricted by EN 71-3:2019+A1:2021;

It does not test for the presence of chromium III, chromium VI or organic tin specifically, it does however test for chromium and tin and compliance with the limits for chromium III, chromium VI or organic tin may be inferred from low results from these analyses (see below).

A. Black yarn

- B. Cherry yarn
- C. Saxe yarn
- D. Antique yarn

The material(s) complied with the limits of the 16 elements specifically analysed for (see analysis table).

The migration of tin from the sample(s) was determined to be not greater than 4.9 mg/kg, which, when expressed in the form of tributyl tin, would not be greater than the organic tin limit of 12 mg/kg, the material(s) can therefore be inferred as complying with the organic tin limit.

The migration of chromium from the sample(s) was not greater than the chromium III limit of 460 mg/kg or the chromium VI limit of 0.053 mg/kg, the material(s) can therefore be inferred as complying with the chromium III and chromium VI limits.

~~~End of page~~~

Prepared by Mathew Boddy on 16 August 2022 Signature:

|                                                                                                 | LAB LOCA<br>REPORT N                                                            | TION:<br>NUMBER:                                                       | LE<br>42                                                              | EDS, UK<br>081111                                                    |                                                                       |                                                                        |                                                                     |                                                                    |                                                        |                                                         |                                                        |                                                    |                                      |                       | l:<br>P                  | SSUE DA <sup>-</sup><br>AGE: | TE: 1                    | 6/08/2022<br>3 of 4 |
|-------------------------------------------------------------------------------------------------|---------------------------------------------------------------------------------|------------------------------------------------------------------------|-----------------------------------------------------------------------|----------------------------------------------------------------------|-----------------------------------------------------------------------|------------------------------------------------------------------------|---------------------------------------------------------------------|--------------------------------------------------------------------|--------------------------------------------------------|---------------------------------------------------------|--------------------------------------------------------|----------------------------------------------------|--------------------------------------|-----------------------|--------------------------|------------------------------|--------------------------|---------------------|
| Method of test: EN 71-3:2019 + A1:2021 Migration of certain element ANALYSIS RESULTS Category 3 |                                                                                 |                                                                        |                                                                       |                                                                      |                                                                       |                                                                        |                                                                     | D                                                                  | Date of test: 12/08/2022                               |                                                         |                                                        |                                                    |                                      |                       |                          |                              |                          |                     |
| Sa<br>De<br>So<br>Qu<br>Te                                                                      | mples mark<br>viations fror<br>lid to acid ex<br>antities of s<br>st results ma | ed * were s<br>n standard<br>xtractant ra<br>oluble met<br>arked ^ are | sieved, tho<br>I method: p<br>atio exceed<br>als determ<br>within the | se marked<br>bH of conve<br>led 1:50 wi<br>ined by ind<br>area to wh | # were ce<br>entional po<br>th sample<br>ductively co<br>nich uncerta | ntrifuged. I<br>lymers and<br>weights be<br>pupled plas<br>ainty of me | Details of a<br>d textiles n<br>low 100 m<br>sma spectu<br>asuremen | additional a<br>ot checkeo<br>g and whe<br>roscopy.<br>t applies & | acid require<br>d; samples<br>n additiona<br>complianc | ed to lower<br>only filtere<br>al acid was<br>e/non-com | pH and so<br>d if require<br>used to lo<br>ppliance ca | Ivent used<br>d to preve<br>wer pH.<br>nnot be inf | for extract<br>nt ICP bloc<br>erred. | tion appea<br>ckages. | r in [ ] in sa           | mple desc                    | ription.                 |                     |
|                                                                                                 | Metals                                                                          | als Al Sb As Ba B Cd Cr Co Cu Pb Mn                                    |                                                                       |                                                                      |                                                                       |                                                                        |                                                                     | Hg                                                                 | Ni                                                     | Se                                                      | Sr                                                     | Sn                                                 | Zn                                   |                       |                          |                              |                          |                     |
|                                                                                                 | Limits                                                                          | 28130                                                                  | 560                                                                   | 47                                                                   | 18750                                                                 | 15000                                                                  | 17                                                                  | 460.053                                                            | 130                                                    | 7700                                                    | 23                                                     | 15000                                              | 94                                   | 930                   | 460                      | 56000                        | 180000                   | 46000               |
|                                                                                                 | Wt (Mg)                                                                         |                                                                        | •                                                                     |                                                                      | •                                                                     | -                                                                      |                                                                     |                                                                    |                                                        | •                                                       |                                                        | •                                                  | •                                    |                       |                          |                              |                          |                     |
| A<br>B<br>C<br>D                                                                                | 183<br>198<br>208<br>182<br>END OF S                                            | < 3<br>< 3<br>< 3<br>< 3<br>SAMPLES                                    | < 0.5<br>< 0.5<br>< 0.5<br>< 0.5                                      | < 0.3<br>< 0.3<br>< 0.3<br>< 0.3                                     | 2<br>< 2<br>< 2<br>< 2                                                | < 4<br>< 4<br>< 4<br>< 4                                               | < 0.03<br>< 0.03<br>< 0.03<br>< 0.03                                | < 0.030<br>< 0.030<br>< 0.030<br>< 0.030                           | < 0.1<br>< 0.1<br>< 0.1<br>< 0.1                       | < 1<br>< 1<br>42<br>2                                   | < 0.3<br>< 0.3<br>< 0.3<br>< 0.3                       | <1<br><1<br><1                                     | < 0.3<br>< 0.3<br>< 0.3<br>< 0.3     | <1<br><1<br><1<br><1  | < 3<br>< 3<br>< 3<br>< 3 | 5.6<br>1.2<br>0.5<br>0.5     | < 2<br>< 2<br>< 2<br>< 2 | 1<br><1<br><1       |
|                                                                                                 | Uncert%                                                                         | 20.62                                                                  | 33.17                                                                 | 24.50                                                                | 33.17                                                                 | 20.62                                                                  | 24.50                                                               | 24.50                                                              | 24.50                                                  | 20.62                                                   | 33.17                                                  | 20.62                                              | 33.17                                | 24.50                 | 24.50                    | 20.62                        | 33.17                    | 20.62               |

Prepared by Mathew Boddy

Date: 16 August 2022 Signature:



This report shall not be reproduced other than in full without prior written approval by MTS (UK) Ltd.



# Laboratory Test Report



REPORT NUMBER: 42081111

PAGE:

4 of 4

#### ANNEX A: DECISION RULES

| Rule 1 | Applicable to any requirement stated to be 'Minimum xxxx' or 'Maximum xxxx':                                                                                                                                                                                                                                         |
|--------|----------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------|
|        | The use of constrained simple acceptance based on the difference between the stated limit (requirement) and the reported test result being greater than the measurement uncertainty (U) for a conformity probability of 95%. The risk of false accept or false reject is $\leq 2.5\%$                                |
| Rule 2 | Applicable to any requirement stated to be a range (e.g. XXX to YYY or AAA $\pm$ B):                                                                                                                                                                                                                                 |
|        | The use of constrained simple acceptance based on the difference between the stated upper or lower limit (requirement) and the reported test result being greater than the measurement uncertainty (U) for a conformity probability of 95%. The risk of false accept or false reject is $\leq 2.5\%$                 |
| Rule 3 | For tests based on subjective grading of a result using a 9-point scale (e.g. colour fastness, pilling, etc):                                                                                                                                                                                                        |
|        | Simple acceptance based on the test uncertainty ratio (T.U.R.) being ?4. The risk of false accept or false reject is up to 50% but will be reduced the further the reported result is away from the stated requirement.                                                                                              |
| Rule 4 | IFor tests based on a subjective assessment of a property (e.g. whether a component detaches or not):                                                                                                                                                                                                                |
|        | Simple acceptance based upon the conditions of testing falling within the criteria for test set out in the test method within a conformance probability of 95%. The risk of false accept or false reject of the testing conditions not meeting the specified requirements is 2.5%.                                   |
| Rule 5 | If a validated test method (e.g. BS EN ISO standard) indicates that the measurement<br>uncertainty has already been taken into account when calculating the test result then<br>results may be reported using simple acceptance without the need for the application of<br>the relevant decision rule set out above. |

The above rules will be applied by default unless we have agreed a decision rule to the contrary. MTS reserves the right to refuse to apply decision rules that do not satisfy the requirements of ISO 17025:2017. Unless otherwise stated in the report text above, uncertainty of measurement values are available upon request.